
CEFALEA ed EMICRANIA
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La Cefalea è un sintomo frequente in Bambini ed Adolescenti

Spesso crea molta ANSIA nel Medico e nei Familiari

STRUMENTI INDISPENSABILI

STORIA CLINICA/ANAMNESI

ESAME NEUROLOGICO MIRATO
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INDISPENSABILI PER DISTINGUERE/ORIENTARSI TRA:

CEFALEA PRIMITIVA e CEFALEA SECONDARIA

PRIMITIVA:                                                        SECONDARIA:

Emicrania                                                         Tumori Cerebrali
Cefalea Tensiva                                               Pseudo Tumor Cerebri
Cefalea cronica giornaliera                          Meningite Cronica

Idrocefalo
Ipertensione
Malattia Febbrile                         

LA SCELTA DELLE INDAGINI DIAGNOSTICHE DIPENDE 
DA UNA STORIA CLINICA E DA UN ESAME NEUROLOGICO ACCURATI
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pulsante, martellante, lancinante, che stringe
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INCLUSI ANCHE I BAMBINI < 3 anni

• INSORGENZA RECENTE (<6 mesi)
• PROGRESSIVO AGGRAVAMENTO 

(in INTENSITA’ e FREQUENZA)
• RISVEGLIO PRECOCE al MATTINO CON CEFALEA O VOMITO
• VISIONE DOPPIA
• CONVULSIONI
• MODIFICHE dell’UMORE, del COMPORTAMENTO, del RENDIMENTO SCOLASTICO
• MACCHIE CAFFELATTE O IPOCROMICHE
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The third edition of the International Classification of

Headache Disorders (ICHD-3) 

Primary and Secondary Headaches

Primary Headaches 
idiopathic or genetic disorders with no known 

secondary cause

Secondary Headaches
tumors 

trauma

increased intracranial pressure 

infection
substances or medications
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https://www.ichd3.org/
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Part 1:
The primary headaches

1. Migraine

2. Tension-type headache

3. Trigeminal autonomic cephalalgias

4. Other primary headache disorders
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1. Migraine

1.1 Migraine without aura

1.2 Migraine with aura

1.3 Chronic migraine

1.4 Complications of migraine

1.5 Probable migraine

1.6 Episodic syndromes that may be associated 
with migraine
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1.1 Migraine without aura

A. At least 5 attacks fulfilling criteria B-D
B. Headache attacks lasting 4-72 h (untreated or 

unsuccessfully treated)
C. Headache has 2 of the following characteristics:

1. unilateral location
2. pulsating quality
3. moderate or severe pain intensity
4. aggravation by or causing avoidance of routine physical 

activity (eg, walking, climbing stairs)
D. During headache 1 of the following:

1. nausea and/or vomiting
2. photophobia and phonophobia

E.Not better accounted for by another ICHD-3 diagnosis



a.romano 2021 24

1.1 Migraine without aura
Notes

• When <5 attacks but criteria B-E are met, code as 1.5.1 
Probable migraine without aura

• When attacks occur on 15 d/mo for >3 mo, code as
1.1 Migraine without aura + 1.3 Chronic migraine

• When patient falls asleep during migraine and wakes 
without it, duration is reckoned until time of awakening

• In children and adolescents (aged under 18 y), attacks may 
last 2-72 h
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“Not better accounted for by another 
ICHD-3 diagnosis”
Note

This is the last criterion for every headache disorder

• Consideration of other possible diagnoses (the differential 
diagnosis) is a routine part of the clinical diagnostic 
process. 

• When a headache appears to fulfil the criteria for a 
particular headache disorder, this last criterion is a 
reminder always to consider other diagnoses that might 
better explain the headache.



Migraine

Migraine is the most common primary headache type  

with an overall prevalence of 9.1% 

and a

range reported of 1.2% (young children) to            

23% (adolescents) 

is one of the most common reasons for

referral to a pediatric neurologist. 

Approximately 20% of migraines can be associated with a

preceding aura, which is typically visual but may include

numbness, weakness, dysarthria, coordination difficulties,

and confusion. 

The impact that frequent migraines can

have on a child or young adult is significant. Children with

migraine, and in particular the subset with chronic daily

headache, have lower quality of life scores on the         

Pediatric Quality of Life Inventory 
similar to children with arthritis and cancer. (7)
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1.2.1 Migraine with typical aura
A. At least 2 attacks fulfilling criteria B and C
B. Aura of visual, sensory and/or speech/language symptoms, each fully 

reversible, but no motor, brainstem or retinal symptoms
C. 2 of the following 4 characteristics:

1. 1 aura symptom spreads gradually over 
≥5 min, and/or 2 symptoms occur in succession

2. each individual aura symptom lasts 5-60 min
3. 1 aura symptom is unilateral
4. aura accompanied or followed in <60 min by 

headache
D. Not better accounted for by another ICHD-3 diagnosis, and TIA 

excluded
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Tension-Type Headache

Tension-type headaches are common in the 
pediatric population

and, in general, are less severe than migraine
headaches.

Many patients with tension-type headaches
may go unnoticed because often they do not 

bring it up as a primary concern at health-care 
visits.



2. Tension-type headache (TTH)

2.1 Infrequent episodic tension-type headache

2.2 Frequent episodic tension-type headache

2.3 Chronic tension-type headache

2.4 Probable tension-type headache



2.1 Infrequent episodic TTH

A. At least 10 episodes of headache occurring on 
<1 d/mo (<12 d/y) and fulfilling criteria B-D

B. Lasting from 30 min to 7 d
C. ≥2 of the following 4 characteristics:

1. bilateral location
2. pressing or tightening (non-pulsating) quality
3. mild or moderate intensity
4. not aggravated by routine physical activity

D. Both of the following:
1. no nausea or vomiting
2. no more than one of photophobia or phonophobia

E.Not better accounted for by another ICHD-3 diagnosis



a.romano 2021 31

Chronic Daily Headache

Chronic daily headache is typically a 
combination of chronic

migraine and chronic tension-type headaches. 
“Headache

occurring on 15 or more days per month for 
more than 3

months which has the features of migraine 
headache on

at least 8 days per month” is considered to be 
chronic

migraine. 
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The diagnostic criteria for chronic daily headache are as 
follows 

A. Headache (migraine-like or tension-type-like) on 15 or
more days per month for longer than 3 months and

fulfilling criteria B and C

B. Occurring in a patient who has had at least 5 attacks
fulfilling criteria B through D for migraine without aura

and/or criteria B and C for migraine with aura

C. On at least 8 days per month for more than 3 months,
fulfilling any of the following: 1) criteria C and D for

migraine without aura, 2) criteria B and C for migraine
with aura, and 3) believed by the patient to be migraine at

onset and relieved by a triptan or ergot derivative

D. Not better accounted for by another ICHD-3 diagnosis
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Episodic syndromes that 
maybe associated with 

migraine

Recurrent gastrointestinal 
disturbance

Cyclic vomiting syndrome

Abdominal migraine

Benign paroxysmal vertigo

Benign paroxysmal torticollis



a.romano 2021 34

The diagnostic criteria for abdominal 
migraine are as follows : 
A. At least 5 attacks of abdominal pain fulfilling 
criteria B through D

B. Pain has at least 2 of the following 3 characteristics: 
midline location, periumbilical or poorly localized; dull 
or “just sore” quality; and moderate or severe 
intensity 
C. At least 2 of the following 4 associated symptoms 
or signs: anorexia, nausea, vomiting, and pallor 
D. Attacks last 2 to 72 hours when untreated or 
unsucessfully treated 
E. Complete freedom from symptoms between 
attacks 
F. Not attributed to another disorder
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The diagnostic criteria for cyclical 
vomiting syndrome are as follows:

A. At least 5 attacks of intense nausea and vomiting, 
fulfilling

criteria B and C
B. Stereotypical in the individual patient and 

recurring with
predictable periodicity

C. All of criteria D through H
D. Nausea and vomiting occur at least 4 times per 

hour
E. Attacks last at least 1 hour, up to 10 days

F. Attacks occur at least 1 week apart. 
G. Complete freedom from symptoms between 

attacks
H. Not attributed to another disorder
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Medication-overuse headache 
(MOH)

A. Headache occurring on ≥15 d/mo in a patient 
with a pre-existing headache disorder
B. Regular overuse for >3 mo of one or more drugs 
that can be taken for acute and/or symptomatic 
treatment of headache
C. Not better accounted for by another ICHD-3 
diagnosis



INDAGINI

ESAME NEUROLOGICO NELLA NORMA
ASSENZA di RED FLAGS
STORIA di LUNGA DURATA di CEFALEE RICORRENTI

ANALISI di LABORATORIO
EEG
TC CRANIO
RM ENCEFALO

STORIA di RECENTE INSORGENZA E/O
PRESENZA DI RED FLAGS E/O
ESAME NEUROLOGICO PATOLOGICO

RM ENCEFALO
ANGIO RM ARTERIOSA VENOSA

SOSPETTO ANEURISMA  RMA
SOSPETTO DI TROMBOSI, 
STENOSI SENI VENOSI
RMV

SOSPETTO di IPERTENSIONE ENDOCRANICA, INFIAMMAZIONE

PUNTURA LOMBARE
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TERAPIA E TRATTAMENTO di CEFALEA ED EMICRANIA IN ETA’ EVOLUTIVA

MULTIMODALE:  STILE DI VITA
FARMACI dell’ACUZIE
PREVENZIONE
TERAPIE COMPLEMENTARI
INTERVENTI PROCEDURALI

STILE DI VITA: ELETTRODOMESTICI NOTTURNI
IGIENE del SONNO SCADENTE
SCARSA IDRATAZIONE
ALIMENTAZIONE IRREGOLARE
ABUSO di CAFFEINA
RIDOTTA o ASSENTE ATTIVITA’ FISICA
STRESS DEPRESSIONE
ABUSO di ANTIDOLORIFICI



QUALCHE CONSIGLIO

SONNO: a che ora si va a dormire , si dorme la notte o anche durante il giorno, 
apnee notturne, dispositivi elettronici a letto

IDRATAZIONE: bere tanto da avere almeno 6 (sei) minzioni al giorno
ALIMENTAZIONE: mangiare sano, non saltare i pasti, peso forma, attenzione a cibi, bevande, additivi

VALUTARE/INDAGARE: stress, ansia, depressione (…avviare interventi idonei)
PREVENIRE/EDUCARE: abuso di farmaci antidolorifici 

( se presente, sospensione per almeno due settimane, se la sospensione riaccende il dolore prevedere 
un breve periodo con metilprednisolone)

DIARIO DELLE CEFALEE: incidenza delle crisi dolorose, fattori scatenanti
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TAB. I. Terapia sintomatica per l’emicrania in età evolutiva:
analgesici e FANS.
Farmaco                   Età                                             Posologia
Paracetamolo*  Non limitazioni                               15 mg/kg
Ibuprofene*          > 6 mesi                                        7,5-10 mg/kg
Ketoprofene          > 6 aa                                            1-2 mg/kg
Diclofenac              > 6 aa                                            0,5-1 mg/kg
Piroxicam               > 6 aa                                             10-20 mg
Naprossene           > 16 aa                                           500 mg
Ac. acetilsalicilico > 16 aa                                           10-15 mg/kg
Indometacina       > 16 aa                                           25-50 mg
Nimesulide            > 18 aa 1-2 mg/kg

(Gior Neuropsich Età Evol 2012;32:45-55)
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TAB. II. Terapia sintomatica per l’emicrania in età evolutiva: 
farmaci antiemetici.

Farmaco                                    Via di somministrazione                                 Posologia

Metoclopramide                                 os/ev                                                0,1-0,3 mg/kg
Domperidone                                      os/rettale                                         0,3-0,6 mg/kg
Proclorperazina                                  os/rettale/ev                                      2,5-5 mg 0,15 mg/kg
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TAB. III. Terapia profilattica per l’emicrania in età evolutiva: 
farmaci preventivi.

Farmaco                               Posologia                    Numero   somm./die

Propranololo*                                    1-3 mg/kg                                                    2-3
Flunarizina*° 5 mg                                                              1
Pizotifene*                                          1-1,5 mg                                                      2-3
Amitriptilina                                        0,5-1 mg/kg                                                1-2
Trazodone*                                         1 mg/kg                                                       1-2
Valproato*                                          10-30 mg/kg                                               2-3
Topiramato*° 1-1,5 mg/kg                                                2-3 

• *Studi controllati; 
• °Farmaco > placebo


